
Rehabilitation and Consolidation 

of the Gaza Industrial Estate (RCGIE)

Funded By: European Union

ITEM 

No
DESCRIPTION UNIT QTY.

RATE 

(US$)
AMOUNT (US$) 

Bill No. (1) - Civil works in Desalination plant

General Notes: 

The price shall include but not limited to teh following:

1- Complete detailed shop drawings should be delivered to the Engineer to take his

approval prior to commencement of work. Samples of all materials shall also be

delivered to the Engineer to take the approval,
2-Contractor shall take into consideration that all – direct and indirect works and their 

relevant expenses required for proper implementation of the project including 

temporary facilities, fencing, securing utilities (water, wastewater, telephone and 
[...]
(3)  Rates for roof sheets shall include for:                                           

1. Side and end laps, Fittings including bolts, hook bolts, screws and washers,

2. Sheets of any width or length.

8.1

Supply and cast foam concrete with fine aggregates for roof screening of average 

thickness 7 cm dressing into rain water outlets to form water proofing seal  for the 

building according to the engineer's instructions.

Note: Measurement will be for the horizontal projection

M2 600

8.2

Supply and lay one layer of plasticized bitumen roofing membrane with chipping 4 

mm thick, including priming concrete surface prior to laying, dressing into rain water 

outlets to form water proofing seal and cover the angle fillets. The rate include 

verticals parts skirting as per specification.The price shall include overlapping 10cm 

between sheets, upstands up to 15cm, dressing into storm water traps, etc. 

Note: Measurement will be for the horizontal projection. The work includes inspected 

for leakage of water not less than 48 hours.

M2 600

Total OF ROOFING WORKS  - US$



Rehabilitation and Consolidation 

of the Gaza Industrial Estate (RCGIE)

Funded By: European Union

ITEM 

No
DESCRIPTION UNIT QTY.

RATE 

(US$)
AMOUNT (US$) 

Desalination Plant

9 EXTERNAL WORKS

9.1

Supply ,spreading ,leveling , damping and compacting 15cm base coarse material 

including removing trees, leveling, compacting to 100% of MDD, testing of subgrade, 

removing trees or any other obstruction items available in the proposed area of the 

side-walk beside the building and removing all arising debris from the site according 

to drawing specifications and Engineer's instructions.

M2 400

9.2

Supply and Execute  Colored Interlock 6 cm thick(B450). size and shape as directed by 

the engineer or his representative. The work include spray and leveling of 5cm clean 

sand and making concrete B250 closing 15 cm wide * 30 cm height(4Ø10).as per 

specifications and engineer's instructions. This item includes removing existing sand 

under the side walk tiles according to specifications, drawings and  supervisor 

Engineer's instructions.

M2 400

9.3

Supply & lay pre-cast concrete curbstones B300 for sidewalks  (15x30x80 cm) 

including all necessary excavations, filling with dune sand & compaction to 98% of 

MDD and compacted Basecoarse layer (30x15 cm), B250 plain concrete foundation 

(27x12cm) under the curb and  (12x21cm) behind, spreading 2 cm mortar under the 

curb, filling joints between curbs with cement mortar and painting with one prime 

coat and two finishing  coats of approved brand name painting material ,expansion 

joint every 12 mr  with selotex board and  filling 3cm with sika flex ,all according to 

drawingsTechnical specifications, and Engineer's instructions.               

LM 150

9.4

Supply and install Stainless steel ladder with min. length 5.0 meter all according to 

Drawings, Specifications and instructions of the Engineer. The price should include  

painting with two coats and base coat, all according to Drawings, Specifications and 

instructions of the Engineer. The price should include dismantle existing old one

No. 2

9.5

Supply and install for existing manhole, 60cm cast iron cover (25 tons capacity), frame, 

ring. The item also includes inside cast iron steps each step 30 cm maximum and 

safety measures. All according to Drawings, Specifications and Engineer's instructions.               
No. 7

9.6 Ditto. But rectangular frame of 3 units each one has dimension 45x65 cm No. 7

9.7

Supply and install 60 cm internal diameter pre-cast circular reinforced

concrete sewage manholes up to 130 cm depth, width of wall not less than7 cm,

complete with 40 cm cast iron cover (8 tons capacity)

No. 8

9.8
Supply and install cast iron rings (25 tons capacity,60cm opening manholes), all

required works to the sewage manholes.
No. 10

9.9

Supply and install Manual (CO2 Gas) wall mounted Fire extinguisher or hanging on the

ceiling (6kg) and anywhere else, needed, all according to drawings, specifications,

conditions and directed instructions by the Engineer or his representative.   No. 4

9.10
Ditto but for Manual (Dry Powder) Fire extinguisher ( 6kg).

No. 4

Total OF EXTERNAL WORKS  - US$

Total of Bill No. (1) - Civil works in Desalination plant  - US$



Rehabilitation and Consolidation 

of the Gaza Industrial Estate (RCGIE)

Funded By: European Union

ITEM 

No
DESCRIPTION UNIT QTY.

RATE 

(US$)
AMOUNT (US$) 

Desalination Plant

Full maintenance for all components start with entrance of row water to discharge

clean water including but not limited pipes, valves, fittings, motors, pretreatment

system, blowers, pumps, chemical treatment unit ,dosing pumps, external tank final

filter above that external tank. The works include supply and replacement all damaged 

or defected parts or components and all necessary equipment for operation

efficiently of the plant according to the engineer's instructions.

The price shall include Supply, Install and commission Skid Mounted 40m3/hour 

Brackish Water RO Desalination Plant and connect,commision,test of permeate 

quality and synchronize with to the existing system 

It is the contractor full responsibility to check and inspect the proposed site as 

identified here below and to quote for  all works, repairs, installations, and its 

associates with all material requirements. The contractor shall arrange for all required 

equipment, tools, and utilities (water, electricity, and tanks...etc.) to carry out the job 

in accordance with relevant clauses of standards and code of practices .

The contractor shall arrange for all required safety measures, signs, and protections 

around the sites. The contractor should make valid insurance document to cover all 

site equipment and labors.

The contractor should include in the price inspection visit/s for the manufacturing  

factory and carry on the tests for the unit before delivery to Gaza, the cost will cover 

all travelling costs including accomodation, visas, transportation and other logistics for 

three persons. And if traveling is impossible, there should be a third party inspector 

but witnessed by one UNDP engineer to certify the tests.

The contractor have to submit detailed schedule for commissioning the rehabilitated 

desalination plant for seven days/24 hours and for each electrical and mechanical 

component of the plant and certified by the engineer. The contractor will submit all 

chemical and biological tests for the permeate and saline waters and the price 

includes training of three technicians in the commissioning period for 7 hours daily 

and 7 days, all under the approval and monitoring of the engineer.• Prior to any work 

commencement the contractor shall submit detailed design , detailed shop drawings, 

action plan, material specifications ,itemized priced breakdown of all elements and 

work methodology for the Engineer’s approval, as per relevant clauses of the 

Conditions of Contract 

• The Contractor shall submit “as built” drawings after the completion of the work 

• Any other material, accessories and/or fitting, not expressly mentioned but required 

for the successful installation of the RO plant components , shall be specified and 

supplied by the contractor, and must be included in the original price of the tender 

Bill No. (2) -Mechanical Works



Rehabilitation and Consolidation 

of the Gaza Industrial Estate (RCGIE)

Funded By: European Union

ITEM 

No
DESCRIPTION UNIT QTY.

RATE 

(US$)
AMOUNT (US$) 

Desalination Plant

10.1

Supply and install modular ,factory assembled, tested  , piped and wired 40m3/hour  

skid mounted brackish water desalination plant for max TDS  of raw water less than 

4500 ppm producing water with TDS not more than 200ppm and PH 7 -8 all in 

accordance with detailed process schematic diagram .The plant should be comprising 

but not limited to, raw water tank  FEED pump, fully controlled Multimedia filtration  

made of rubber lined FRP vessels  and externally epoxy painted with automatic 

backwashing and air blowers ,FRP cartridge filtration  vessel, antiscalent and acid HCL 

33%  dosing system each of  500 liters PP tank with level controls, two stage FRP,PN20 

high pressure vessels and 46 No.  ,8" diameter RO membranes 99.7% salt rejection, 

VFD controlled high pressure pump  pump, lime stone filter ,product water tank , 

Product water booster pump, stainless steel grade 316 high pressure piping, PN16 

CPVC piping for low pressure side, pipes, valves, gauges, electromechanical Siemens 

digital flow meters for raw product and brine water flows, Caustic soda dosing system 

and sodium hypochlorite dosing system, Digital EC, PH , PLC controlled electrical 

power and control switch board. The prices should include for all civil structures and 

concrete including all associated electromechanical installations . the price also 

include connecting the new plant with the existing system and synchronizing the 

operation of the plant as one unit including all required materials and workmanship to 

complete the work.   

Set 1



Rehabilitation and Consolidation 

of the Gaza Industrial Estate (RCGIE)

Funded By: European Union

ITEM 

No
DESCRIPTION UNIT QTY.

RATE 

(US$)
AMOUNT (US$) 

Desalination Plant

Rehabilitation of the existing brackish water desalination unit in the GIE

Complete rehabilitation and operation of the GIE RO desalination unit. The unit shall

be capable to produce more than 40m3/hr. of desalinated water of TDS not more

than 200 ppm. Characteristics of raw water TDS less than 4500 ppm and recovery rate

must be(70- 80)%.

• It is the contractor’s full responsibility to carry out all works and installations with all

materials and equipment requirements , and upon approval of the Engineer.

• Transfer all the required material and equipment to the working site

• Arrange all equipment and labor required to carry out all installations. Construct the

plant shed and building with all associated civil works, electrical and mechanical

installations.

• Supply and place in service each component of the RO Systems..

• Test and commission in accordance to relevant standards

• The Contractor shall submit “as built” drawings after the completion of the work.

• Any other material, accessories and/or fitting, not expressly mentioned but required

for the successful installation of the RO plant components, shall be supplied and

installed by the contractor.

All pipes and fittings ,pumps components in contact with brackish water should be

made of CPVC PN10 for low pressure and stainless steel 316 for high pressure side 

10.2

Complete maintenance and rehabilitation of the existing membranes and pressure 

vessels necessary to remove all debris more than 5 Micrometers dia. to operate 

optimally for the existing RO plant. The works include but not limited to: replacement 

of all bolts and nuts with a Stainless Steel 316L, Gaskets(EPDM), filter base and all 

related accessories . the price also includes  supply and installation of 1"dia air release 

valves ARI type or equivalent with all required accessories and supply and 

replacement of all 2" cartridge filter with new membranes of (Tory, Hydraunitics 

,Filmetic) made with flow of 15 M3/min according to engineers instruction. 

L.S 1

10.3
Supply of cartridge filter 2" dia and 40" length with less than 5Microns mesh size  

(Tory, Hydraunitics ,Filmetic) made with flux of 15m3/min for each 10"
No. 30

10.4

Supply and install all Pneumatic Valve Actuator to replace all the existing  ones (Bray 

type or equivalent) to control opening and closing of all feed pipes for multimedia 

Filters and sand filters. The replaced valves should be connected to the main control 

panel and should operate automatically. the price includes; replacement of all related 

bolts and nuts with Duplex SS316L and EPDM gaskets and all required fittings to 

complete the work. the price should include complete maintenance of the control 

panel for the valves and related accessories to complete the works to the satisfaction 

of the engineer.
a 4" diameter Pneumatic Valve Actuator No. 6

b Ditto but 3" dia. No. 4

c Ditto but 2" dia No. 4

10.5

Supply and install Butterfly Valves to replace the old ones Bray or equivalent PN12.

price should include stainless steel 316L bolts, nuts, washers and EPDM gaskets and

all required fittings to complete the work according to the engineer's approval.

a Butter fly valve 6", PN12 No. 1

b Butter fly valve 4", PN12 No. 9

c Butter fly valve 3", PN12 No. 8

d Butter fly valve 2", PN12 No. 2

Total of Page 1 - Mechanical Works  - US$



Rehabilitation and Consolidation 

of the Gaza Industrial Estate (RCGIE)

Funded By: European Union

ITEM 

No
DESCRIPTION UNIT QTY.

RATE 

(US$)
AMOUNT (US$) 

Desalination Plant

10.6

supply and install non-return valve PN16 Keystone type or equivalent. Price includes

stainless steel 316 bolts, nuts and washers with EPDM gaskets to complete the works

according to the engineer's instruction.
a Non-return valve 4" No. 2

b Non-return valve 2" No. 1

10.7

Supply and install non-return valve made of CPVC PN16 and nominal pressure16 and

of 2" dia FIP,Asahi or equivalent. Price includes stainless steel 316 bolts,nuts and

washers and EPDM gaskets and all required fittings to complete the work.

No. 4

10.8

complete rehabilitation and maintenance of the 2 Multimedia Filters to produce

60m3/hr. and 3 bar with turbidity less than 1 NTU. The price includes replacement of

all lower and upper caps and replacement of Anode. The prices also include cleaning

of glass openings from inside the filters from fungi and cleaning the filters and

painting the the base with two layers( upply and paint with Hummer Type paint

Tambour or equivelant with one coat of primer, one undercoat and minimum two

coats of oil paint, after scratching the old paint (the color must be approved By the

engineer).

the price also includes replacement of the pressure gauge and air release valve (ARI)

1" dia. and maintenance of the upper opening of the filter in accordance with the

engineer's instruction and approval.

L.S 1

Supply, install and commission Thin film composite spiral wound membranes for

brackish water ( DOW/Filmtec; Koch Membrane Systems, Toray or Hydranautics) with

High Rejection rate not less than 99.7% and Recovery percentage not less than 80%.

the membrane dia is 8" and length is 40" supplied inside FRP,PN25 high pressure

vessels 8" dia. the contractor should provide and install and test the Head interlock

and Piping connections with all required accessories for brackish water, permeate and

brine waters. The works should be according to the approval of the engineer. all

fittings and accessories used should be of stainless steel 316.

 The existing feed pump flow is 40m3/hr. and head of 18 bar. The feed water quality is:

1. TDS ≤ 4500 mg/l

Permeate water specifications:

1. TDS ≤ 200 mg/l

2. Cl.= 80-100 mg/l

3. Hardness=  50-70 mg/l

10.10

provide, install and commission complete dosing system for HCl acid that operates

automatically by connection to the existing PLC control panel. The dosing will be on

the brackish water line and the dose will automatically calibrated to be in accordance

with readings of the PH meter. the proposed system consists of two dosing pumps

Prominent type with polyethylene 500 liters tank and 25 cm high fiberglass base. the

system should include a level control switch and will give an alarm for shortage of acid

and eventually will stop the plan in the acid is depleted. the tank should be completely 

filled with HCl acid. the works include all mechanical connections, fittings, pressure

hoses and electrical protections and accessories. the dosing pump's capacity is 0-2

liters/hour at rated pressure of 10 bar and specifications:

Dosing head: PLEXI/PVC, Diaphragm: PTFE/EPDM, PVC Valves, motor